Bate;

' TZ@,
“Regional Office,

i\flm:s!r} of Emvironmenn, Furest & Climate C ,fsaxae@ C :atr«_ Rﬁ'msa B
Kendriya Bhavan, st Fioor

Sector-14, Aliganj,
Lucknow-226024

Sub: Six- -monthly Compliance Bepont (Session: October, 2019 . March,. ’ﬂ’ﬂ} of zh,,

Environmenta| cendummimfwmrm i the Environment tf Clearance Jower and Enviranme coital
feport for the Revision & Expansion of Oroup Housing “County One

K}IAxiB{mp!m}‘. sector-107 Noida, Districs Gauam Budh Nagar, Un
Developers Pyt Lid.

s{fpu%ﬁi%ﬁi .
HEET %3“{!
0 Seven” Project Tocated 4t {ﬁ%v

ar Pradesh by M Ace iﬂfmg-;;}?_'_'”

Ref: I-Zhvimnuxema! Clearanec Letter No. 62 LiPary wS}LAC}‘J-th?Biﬁ d.iwd 037 Jummn 2(119

Dear Sir,

This i IS in reference to the State Level B nv
[...]
©It fPOi‘osrz;ty* - : Y% 41.6 - GRC/LAB/SOP/SOIL/19 dt: 2011

12 Permeability* em/hrs 25 | 1812720 (Part-17)-1986 (RA 2016)

13 | Total kjehdahl Nitrogen | % 0.046 ~ ORC/LAB/SOP/SOIL/I8 di: 2011
L 14 fPhosphorus(Olsen’s) mg/kg : 6.5 GRC/LAB/SOP/SOIL/10 di: 2011 ;

15 | Organic Matter % 0.33 - 18:2720 (Part-22)-1972(RA 2015)

16  Bulk Density * o Tamice 135 T 1802720 (part-28), 1974 (RA 2015)

* Note:- The Parameter Mark with an * are not accreditod by NABL.
**End of Report**

CRALYTR
oy <,

R.S Bl!é?;/sar b&l})
B F,{ {06 i3
Authonized Signatoyy. /
(Seal &?\gkl,\g.gatgi‘g)?/

Note: 1.The results indicated only refer (o the tested samples and listed parameters and do not endorse any product

2. This certificate shali not be reproduced wholly or in part without prior wrillen consent of {he laboratory.

3. This cestificate shall rot be used in any advertising media or as evidence ia the court of Law without prior written consent of the laboratory 2/
4. The samples received shall be destroyed afier 30 days from the date of issue of the certificate unless specified otherwise and sampie for bislogical testing

will be destroyed after one week of testing,

Duama 1 AFT



———

@mewm rU/.

ttar Pradesh

¥
i
;

3
N
4

h

¥

.

Authorit

nent

Asses:

Cf

ent Impa

Onm

iy

vel Fo

e

State

orment, LB

T

Invi

ireciorate of

D

ange |

ar

&

i




at

af

H
1

i)

fxpe oy
&0

f

e




o

Dheszar U




yis e

SEA

45

idw

3%

mpta

Sk

i

o

=
v

LFEH I RIS W]







wal

i

AT

LIV

_.>.
©
b2t

it

- Cand

Specifi

$ Rt

Py
At

Eud

i the proj

is weith

eoirification detat

i
i}
H

<

CEmp

1er

FITE WER




2654701

Siteg g

tERRIOVES

taedneg

Fo &

E
<




{ Groupn

o

thal O

1
M




NOIDA MASTER PLAN - 2031 (DRAFT)

LEGEND
55 RESIDENTIAL (MEMHUM DENDITY BELOW 500 PPH)
il RESIDENTIAL (HIGH DENRITY ABOVE 300 PPH}
FER VILLAGE ABAD! {INCLUDING EXDENDED ABADI}
B commEacial,
HEE WHOLE SALE ) WAREHOUSING
B wsTTUTIONAL
W FACILITY S UTIITY
EEE PARX & PLAY GROUND
2 RECREATIONAL GREEN
2% GREEN BELT
B8 TRANSPORTATION
ERY RAILWAY LINE CORIDDRE
8 \NDusTRY
88 sez
7771 AGRICULTURE
ATl AIVER FRONT DEVELOPMENT ZONE
55 RIVER, CANAL, DRAIN
—— NATIONAL HIGHWAY
~wx EXPRESSWAY
- FNG ROAD
— EXISTING / PROPOSED ROAD
= BANDH ROAD
e RAILWAY LINE
e RETRO LINE
~er HT LINE
» HTPOLE

DELHI

o

SCALE 1: 30000 Wl B

Project Site

@ WA

Prepared By :-

New Qkhia industrial Development Authority &

Naté: -

N.C.R. Planning Cell, Town & Country Planning Departiment, Ghaziabad Thont of g Rt m infocutred oy, 1 SaMemth ol I HHACUON G the Resin o st mid KUy 0 RUVnAD oCTdh.

2 Bocsndery of Notod Ara ic Teninbive. 1t sholl be dobiminod on Hie basis of anvomse meorda

A e Lt |



Aif\f\{%w@ H/’

o
T Ho3. 0G Exravs e of 350 mm @ 110] 500 mem Bty l
12 mon Insulation & around.
DG EXRAUST FIPE SHALL AGH
SFROM FIRST FLOOR AQOF LEVE!
\
AT USPER BASEMENT LEVEL
-1 - . ! .
i i -
3
Ry et e 4 e
p ) - - £ - o w a E 1
: H ’ H : T T
o SR AR
LV Fa ‘\
© 21.082018  EIA SUBMISSION
g rev. na, date rovision Y,
e profect ™
PROPOSED GROUP HOUSING FOR
ACE INFRACITY DEVELOPERS PVT, LTD,
\_ ATPLOT KO: GH-BUABIALPHA |, SECTOR -107, NODIAUP )
titte
SiTE PLAN
subtitle
MEP SETTING-OUT LAYQUT
AT SITE PLAN.
drawing released for
I APPROVAL [ SUBMISSION
[d AODVANCE COPY {1 CONSTRUCTIOK
(drg. no, [drawn by
SHAFELECTEXT 101 Najmul
(scala daeslgned by’
1400 @AY Alagn Ur Rehmar,
dain chacked by
[ August, 2018 )[ Anand Havelta )
{“archltocts ™
B- 421, NEW FRIENDS TOLONY N.D-65 INDIA
Pho 31114512000, P1- 49111 ADERATES fr
wwirin¢onlluahid.com K
W Mamnes of IGAL. 150 - $001: 2000 A
(“services consultant .
Consummate Engineering Services (P Lid.
- i Holoa Office ; @ « 6T, Sacior - 67, Nokda - 201 300
3 . Ge S  Lh0.Offca: ALB0S, Rohtas Phmerts, Gomi Nagar, Lucknow
e Tt :00129) 6612500 | 24 Lhnes )
") wrl : ruRggcesphin, wibshe : wkw.cesplin
A ~




o
Ann ex v

WATER REQUIREMENT

The water supply will be provided through the Municipal Supply. The total water requireiment is
approx. 239 KLDL out of which tetal domestic water reguirement is 190 KLD. The fresh water
A
S

requirement Is approx. KLD (which is 70% of the domestic water demand). The comparative

water caleulation is given below in Table <

Table 4: Comparative Water Calculation (EC accorded +Revision/Expansion)

Value as per | Revision/Expa Tetal Quantity

carlier KC nsion {(EC accorded

S. No. Description (KL.D) o (KLDY +Expansion)

(KLD)

.| Total water demand 178 61 239
2. Domestic water 142 48 190
3. Fresh water 100 33 133
4, Walste water [3 50 163
5. STP Capacity I35 635 200




The revised darlv water requirement calculation is given below in Table 3:-

Table 53¢ Caleulations for Daily Water Demand (EC accorded +FRevision/Expansion)

Total Water -

S Description Total Rate of water | Requirement
No. Occupan demuand (KLD)
cy {Ipcd)
AL | Domestic Water
L. | Residents {1035 ' 86 89
2. | Servants 907 80 78
3. | Fleating Population {50 15 2.25
4. | Club 200 45 9
5. | Stalf 50 45 225
6. | Commercial 10
Totat domestic water demand 190 KLD
B. Horticulture and Landscape | 7003.211 - 4 1/sqm 28
development
C. | Make up water for Swimming 10
Pool |
D. | Filter Backwater 10

Grand Total (A+B+C+D) =238 KLD




Table 6: Waste Water Calculations (EC accorded +Revision/Expansion)

' Domestic Water Requirement 190 KLL.D o |
o Presh (70% of domestic water required) 33 K1 D
o [Flushing (30% of domestic water required) 37TKLD
Waste Water Generated 106+ 57 = 163 KLD
(80% fresh + 100% [Mushing )

~

The water balance diagram during non-rainy & rainy season is shown below in figure t&2:




. e

= FLUSHI;]

;A“ ) (3TKLD) i &SLWKIJ:) mew n cwm W Wg

= . (30% of Domestic - 8
o wvater) %

HORTICULTURE 28 KLD mﬁ
(28 KLD) ferr & mwe ¢ mem s mww s

@ 80 % of 163 KLD = 130

KLD

10 S —— @ 99 % of 10 KLD =9
KLD | Filter Backwash KLD

10

KLD

SWIMMING POOCL
(10 KL.D)

nmmd- YV aste water
wwn s o Recycled Water

* Fresh Water

Figure — 1: Water Balance Diagram (During Non-Rainy Season)

2%




SWIMMING POOL
(10 K1LD)

v

socmaees  Waste water
=w o x upy Recycled Water

* Fresh Water

= FLUSHINt -
= (57 KLD) Srkn W 2
E . {(30% of Domestic =
: water) g E
-
& 3] S
=%
E Y
Ll
X
foir]
P =
73 KLD Eg
# AR & e & A [
19 e @ 90 % of 1D KLD =9
KLD Filter Backwash | KLD
10
KLD

Figure — 2: Water Balance Diagram (During Rainv Season)

39




Wastewater Generation & Treatment

[t is expected that the piu_éccl witl cenevate approx. 163 KL of wastewater. The wastewater will
be treated in the STP provided within the complex generating 200 KLD ol recoverable water
from STPwhich will be recveled within the project but 73 KLD and 45 KLD in rainy and non

rainy season. respectively will become surplus which will be discharged to external sewer line.

SEWAGE TREATMENT TECHNOLOGY
MBBR TECIHNOLOGY
Sewerage System

An external sewage network shall collect the sewage from all units, and flow by gravity to the
sewage treatment plant.
Following are the benclits ol providing the Sewage Treatment Plant in the present
cireumstances:
»  The process has long retention time and can absorb shock load situation.
o Reduced net daily water requirements, source for Flushing and Horticultural purposes by
utilization of the treated wastewater.
o Reduced dependence on the public utifities for water supply and sewerage systems.
o The process produces a well-oxidized sludge in small quantities onty, which can be
removed and used as manure.

a. Wastewater Details
(a) Daily load : 163 KLD
(b) Duration of flow to STP : 24 hours
(c) Temperature : Maximum 32°C
(d) pH : 6.5-8.5
(e} Colour ; Miid
(H T.5.5. (mg/l) ; 250-400 mg/l
{g BOD; (mg/h) ; 300-400 mg/]
(h) COD (mg/h : 600-700 mg/!
b. Treated effiuent
(a) pH D 6.0 to 8.5
(b) B3.0.D. : <10 mg/l
(c) C.O.D. : <30 mg/l
(d) Total Suspended Solids : <20mg/l
C. Treated effluent after UF (Gptional)




() pH : 6.0t 8.5

(b} B3.0.D. : <3 my/l

() C.0D0. ; <10 mgl

(<) Total Suspended Solids : <3 mgfl
(. Treatment Technology

MBBR TECHNOLOGY

Moving bed biofilm reactor technology is based on the principie of attached growth process.
Raw sewage will be coliccted under gravity into the equalization tank after allowing to pass
through the bar screen. Screens will be provided in screen chambers and it will be manually
cleaned by going_ down to a platform. The bar screen. by removing coarse solids from the

sewage help in protecting the raw sewage pump.

The raw sewage egualization tank, through temporarily holding- the incoming sewage
facilitates both pumping of sewage through the STP and dampening the ow variation in the
received sewage. sewage handling pump will be provided in the collection cun equalization
tank to pump the collected waste water to the next MBBR tanks. Air will be tntroduced in this
tank to prevent any potentéal foul smell problem & to provide th_e mixing of wastewater to
avoid the sedimentation of sofids in this tank. Air Grid used for acration purpose shali be neon-

clog.

The sewage collected in equalization tank is pumped and passed through the moving bed
bioreactor. Bioreactors will be provided for the efficient working and removal of BODs for
the required retention time. The process inside the moving bed bioreactors consists of adding
small cylindrical-shaped polyethylene/polypropylene carrier elements in aerated basins to
support biofilm growth. The small cylinders are provided with a cross inside the cylinder and
fongitudinal fins on the outside. The biofilm carricrs are maintained in the reactor by the LIISC
of a perforated plate with appropriate slot at the tank outlet. Air agitation or mixers are apptied
in a manner to continuously circulate the packing. The waste water [rom first bioreactor flows
by gravity through the perforated plate/mesh to the next bioreactor kept in series. Inside the

bioreactors, acrobic bacteria grow in an attached growth from around the moving plastic




media wside the reactors: The bacteria have 1o reduce BOD & COD of waste water in the
presence of oxyveen provided through the air erids Tocated at the bottom of the reactors, The
Process does nol require any retwrn activated studee flow or backwashine. From the bio-
reactors. the effluent passes by gravity into the clavificr {Tube Setthing Tank). Clarifier will be

a hopper bottom sedimentation tank provided with appropriate size PVC tube deck media. The

suspended solids will settfe at the bottom of the tank & clear supernatant will overflow to filter

feed tank through outlet taunder. The coliceted sthudge at bottom shall be tansferred through

pumps to sludge holding tank.

The clear supernatant alter clavifier will be collected in to filter feed tank. This tank will act as
housing tank for filter feed pumps. The clarified & disinfected water will be then fed to

itltration unit.

Filtration unit consisting of Dual Media sand filter. activated cacbon filter and ultra filtration

system {optional) will remove the residual impurities such as odor/color. suspended solids.

BOD/COD. The weated water after the (iltration unit will be collected in frrigation cum Flushing

water storage tank from where it is transferred to flushing water tank al terrace & lrigation

System. Excess sludge [rom the boltom of the settling tank will be removed and transferred (o

- sludge holding tank. Air grid shall be provided in this tank to avoid conversion into anaerobic

conditions, thickening of sludge and keep sludge in homogenous condition. The digested &

thickened sludge shall be further thickened through Sludge Dewatering System (Filter press with

screw pump) and disposed ofT periodically through closed tanker or can be reused as manure.

oy



l_ v na EEET ravisian

N

[Fioure 3: Schematic Piagram of STP

Sewer System

The alignment and slope of the sewer line will follow the road network, drains or natural ground
surface and will be connected to the trunk sewers. The discharge point will be a treatment plant,
a pumping station, a water course ot an intercepting sewer. Pumping stations would be provided
at places where the natural slope of the terrain is insufficient to permit gravity flow or the cost of

excavation is uneconomical to do the same.




TRAFFIC CIRCULATION PLAN

4573 N SAIEENT

e} THIE

e L 3K 361 WO

ande A
A

proairond
ot
.
Lot

e L R T ALK,
T4 2 BSTUENT HE

15T A2 IR NS
14 SLESETRONUE

i e’

enbend %Lkw

%- -
T

5
T

wap

At

o

e a

SN SR RN

[
ZUENT

——————— P U

T 348

gl

CFacH
ENUE

ES

lv|—ilﬂﬁ§fwiui

l——‘——“?&!lh‘.

————ETA I MENEIT IE

SITE PLAN

TRAFFIC MOVEMENT

S
e

1500

1

tl,



JLATION PLAN

M 93 Xl
e T30 08 e S

i MLEHRA P
——ryge I EIGREN In
e JUSLE ST SHALDE FE i PV
i XTI
. ST DSUENTIAT

s '
prosmmsmmemrrree e S HRELR 6T G 1S

3 'L, KIDE HATH 402 “[RE
TRUDER DESIGNED FOR 5 0N Q1D
O o+
H R e (MM e SR
WATYIRHTR

PG
18TA 0 JALELERTING
SURER L st
e G M ST
LRI RN

= TRAFFIC MOVEMENT  SITE PLAN - s o I_Lmz“
1:500 s EE

anie




Iy ey we ij[

CIN: U70102UP2012PTC052254

To,

DGM

Project JAL

JAL

Sector — 37, Noida, G.B. Nagar U.P.

Subject: Request to provide fresh water supply for the group housing project “County Que O
Seven” at plot no. GH-01 A/B (Alpha), Sector — 107 Noida (U.P.) '

Dear Sic/Madam

We, M/s Ace Infracity Developers Pyt Ltd has planned group housing project “County One O
Seven” at plot no. GH-01 A/B (Alpha), Sector — 107 Noida (11.P.) for which we requesl your
kind consent to provide the required water for the same. ,

The group housing project “County One O Seven” have 230 units for which water is required.
We are an Environment Friendly Company that promotes initiatives that endeavors to save
water. o

We request you to grant us the permission {or the above mentioned request.

Thanking You with Regards
Yours Truly,

Yoeit ACE INFRAKITY DEVELOPERS PVT LTD

Authorized Signatory _ g/__lxg \g

ACE INFRACITY DEVELGPERS PRIVATE LIMITED

L




CIN: U70102UP2052PTC052254

Date: «20. 0 oy

To,

Chief Executive officer

New Okhla Industrial Development Authority

Administrative Complex
Sector — 0 Noida -201301

Subject: Supply of fresh water during operation phase of group housing project “County Cne O
Seven” at plot no. GH-01 A/B (Alpha), Sector — 107 Noida (Up)

Dear Sir/Madam
We, M/s Ace Infracity Developers Pvt Ltd has planned group housfn g project “County One O

Seven” at plot no. GH-01 A/B (Alpha), Sector — 107 Noida (U.P)

Now the State Environment Appraisal Commiittee; Government of U.P. has desired an assurance
from the concerned authority for supply of fresh water to the above said project.

S0, in view of the above, we would like to request your good self, to please isstic us the requisite
assurance, so that the same can be submitted to the concerned office for processing the above
case for accordance of Environmental Clearance. :

Thanking You with Regards
& . )

Yours Truly,

j—

Authorized Signatory

ACE INFRACITY DEVELOPERS PRIVATE LIMITED

Resd. Dffira: Plat Ma MIR Cantae o $9E AMaid s s ar, v i e




Acknowledgement
Received one letter from Ms./Mr./Sh./ St/ ACTE infracity developers (P} Lid
Regarding:~ supply of fresh water during operation phase ol group housing project
county one O seven at plot No GH-01 sec-107(0P) Nouda (CEO}
On Dated-20- August -2018
No-22-20802018 New Okhla Indnstrial Development Authority




Mamexur i

SOLID WASTE GENERATION

Solid waste would be generated both during the construction as well as during the operation
phase. The solid waste expected to be generated during the construction phase will comprise of
excavated materials, used bags,bricks, concrete, MS rods, tiles, wood etc. The following steps
are proposed to be followed for the management solid waste:
s (onstruction yards are proposed for storage of construction materials.
e The excavated material such as topsoil and stones will be stacked for reuse during later
stages of construction
» Excavated top soil will be stored in temporary constructed soil bank and will be reused
for landscaping of the project site.
» Remaining soil shall be utilized for refilling / road work / rising of site level at locations/

selling to outside agency for construction of roads etc.